



CERTIFICATE OF ANALYSIS

TEST REPORT FOR WOOD PELLETS

ITEM	UNIT	LIMIT OF RANGE
Diameter	mm	6
Length	mm	< 32
Unit Volume Mass	Kg/m ³	> 600
Total Moisture (as received basis)	% wt	Max. < 7.1%
Net Caloric Value (as received basis)	kcal / kg	Min. 4706
Ash (Air Dried Basis)		Max. < 0.45 %
Cl (Chlorine)	%	Max. < 0.04
S (Sulfur)		Max. < 0.01
Ash Fusion Temperature , IDT	°C	Min 1,200
Hydrogen (Dry basis)	% wt	-
Ash Analysis	Hg (Hydrargyrum)	Max. 0.02
	Cd (Cadmium)	Max. 3.0
	Pb (Plumbum, Lead)	Max. 100
	As (Arsen)	Max. 3.0
	Cr (Chrom)	Max. 50

THIS ANALYSIS REPORT WILL BE RE-CONDUCTED AT THE PORT OF LOADING TO CONFIRM THE TEST REPORT FOR QUALITY BY SGS OR BUREAU VERITAS.